
1

Serial Number      Purchase Date 

Questions, problems, missing parts? Before returning to your retailer, call our 
customer service department at 888-3KOBALT (888-356-2258), 8 a.m - 8 p.m., EST,
Monday - Sunday. You could also contact us at ascs@lowes.com.

ATTACH YOUR RECEIPT HERE

Español p. 11

KOBALT and logo design are trademarks or registered trademarks of LF, LLC.
All rights reserved. 

ITEM #6309481

MODEL #410-096-0131

SS23419

2-Drawer
Adjustable Height
Workbench Table



2

TABLE OF CONTENTS

Safety Information ...............................................................................................................................2

Package Contents ...............................................................................................................................3

Hardware Contents .............................................................................................................................4

Assembly Instructions .........................................................................................................................5

Operation Instructions .........................................................................................................................8

Care and Maintenance ........................................................................................................................9

Replacement Parts List .....................................................................................................................10

SAFETY INFORMATION

Please read and understand this entire manual before attempting to assemble or operate this
product. Failure to follow may result in serious injury. Save all warnings and instructions for future
reference.

• Due to the product’s weight, it is recommended that 2 or more people help assemble
  and move this workbench to help reduce the risk of injury.
• Keep the product on a level surface. The product may become unstable and
  tip if stored or moved on an uneven surface.
• Keep the locking caster brakes set unless you are moving the cart. 
  This will help to prevent the product from rolling.

WARNING

• Check screws and bolts periodically for tightness.
• Do not let children approach the tool cart.
• Do not lift this product directly with a forklift or tow with any mechanical devices.
• Do not exceed the maximum product weight, including contents.
  Do not exceed the maximum weight for each drawer. See Specifications on page 4.
• Only transport this product when empty. Properly secure when transporting.
• Do not alter this product in any manner as it will void the warranty. 

CAUTION:

• Do not stand on this product. You may fall or cause the product to tip.
• Do not move the product prior to closing and locking all the drawers.
  The drawers could come open and make the product unstable and tip.
• Do not mount this product on a truck bed or any other moving object. 
• Do not open more than one drawer at a time.   

DANGER:



PACKAGE CONTENTS

3

E

L

A

B

C

D

F

H

I

J
K

M

N

G

A
B
C
D
E
F
G

1
1
1
4
1
1
1

Wood Top
Leg (Right)
Crank Handle
Leveling Feet
Leg (Left)
Top Rail
Rotating Rod

PART DESCRIPTION QUANTITY
H
I
J
K
L
M
N

1
4
2
2
2
1
1

Stability Bar
Caster
Drawer Slide (Pair)
Drawer
Drawer Side Panel
Back Panel
Front Panel

PART DESCRIPTION QUANTITY



TOOLS REQUIRED 

HARDWARE INCLUDED 

PRODUCT SPECIFICATIONS

COMPONENTS SPECIFICATIONS
Maximum Capacity (Drawer)
Maximum Capacity

Note:
Begin product assembly close to the final intended location of your workbench. 
This product is heavy and may be difficult to move after assembly.  

35 lbs.
300 lbs.

HARDWARE CONTENTS

4

NOTE: Hardware not shown to actual size.

Safety 
goggles 

Phillips
screwdriver

AA BB CC DD

AA
BB
CC
DD

38
4
4
1

Screw M6 x 15L
Bolt M8 x 25L
Washer M8
10-14mm Wrench

PART DESCRIPTION QUANTITY



Note:
Do not turn the rotating rod yet to ensure that
the leg remains at its lowest level.

4. Attach the rotating rod (G) to the rotating
    mechanism in the leg (B).

5. Attach the left leg (E) to the wood top (A) using
    four M6 x 15L screws (AA). Finger tighten only.
    Be sure that the rotating rod (G) clicks into
    the leg (E).

6. Attach the top rail (F) to the wood top (A),
    leg (B), and leg (E) using eighteen M6 x 15L
    screws (AA). Do not overtighten the screws. 

7a. Option 1: Attach the stability bar (H) to the bottom of the
       leg (B) and leg (E) using four M8 x 25L bolts (BB) and
       four M8 washers (CC). Finger tighten only. The support
       rail can attach in the middle or rear of the legs. Attach
       it at your desired position. See step 7b for Option 2.

1. While unpacking the unit, you can leave the
    workbench wood top (A) inside the original
    packaging to prevent the top from being
    scratched during assembly.
2. Determine the front and back of the top before
    starting. The front of the wood top (A) has the
    Kobalt badge on the edge.
3. Attach the right leg (B) to the wood top (A) as
    shown using four M6 x15L screws (AA).
    Be sure that the rotating mechanism faces
    the inside of work table. 
Note:
Do not overtighten the screws into the wood top
to avoid damaging the wood top.

5

ASSEMBLY INSTRUCTIONS

A

AA

B

Front

FrontA

AA

E

G

F

AA

E
AA

B

E

H

B

BB CC
G

B

A
Front



7b. Option 2: Attach the stability bar (H) to the bottom of
      the leg (B) and leg (E) using four M8 x 25L bolts (BB)
      and four M8 washers (CC). Finger tighten only.

Note: Use caution to not overtighten.

8. Square the workbench and then securely
    tighten all fasteners with a wrench (DD). 

9. Screw the four leveling feet (D) or casters (I)
    all the way into the leg assemblies to the
    maximum depth. Some adjustment may be
    necessary after the workbench is in the desired
    location to properly level and use the product.

Leveling feet installation

10. Attach the drawer side panel (L) to the wood
      top (A) for two sides as shown by using three
      screws (AA) for each side.

11. Attach the back panel (M) to the drawer side
      panels (L) by using two screws (AA)
      for each side.

6

ASSEMBLY INSTRUCTIONS

Or

E

H

B

BB CC

E

I

B

Caster installation

E

D

B

L

A

AA

L

AA

M



12. Attach the front panel (N) to the drawer side
      panels (L) by using one screw (AA)
      for each side.

13. Using two or more people, stand the
      workbench in its upright position.

▪ Pull the slides and slide carrier out until fully extended.
▪ Hold the slide on the cabinet while aligning it with the slide
   on the drawer.
▪ Slightly insert one side and repeat for the other side. 
▪ Slowly push the drawer until it is fully closed to engage the slide.
▪ Open the drawer and close it to verify proper operation.

14. Install the drawers using the steps below

7

ASSEMBLY INSTRUCTIONS

N

AA

▪ Fully extend and empty the drawer.
▪ Depending on the slide, either lift or lower the release lever
  on both sides so the slides can ride over the stops.
  Pull out to remove.

14. Remove the drawers using the steps below

16. Install the crank handle (C) into the shaft
      in the corner below the wood top as shown.



Important: Ensure there is no weight on top of
                   the workbench when leveling.
▪ Adjust each leveling foot (D) to the desired elevation
   with a wrench(DD) as shown.
▪ Turn the lock nut counterclockwise to elevate and clockwise
   to lower the leveling foot.

1. Leveling Foot Adjustment

8

OPERATION INSTRUCTIONS

Note: Some minor squeaking is normal when
          operating the crank. Lubrication is not
          needed.
▪ Insert the crank handle (C) into the shaft and align it in the hole
   until it is engaged.
▪ To raise the table, turn the crank handle counterclockwise to
   the desired height.
▪ To lower the table, turn the crank handle clockwise until it reaches
   the desired height. 
▪ To avoid damage, do not keep turning the crank handle once it has
   rested at its highest or lowest position.  

2. Height Adjustment



 

 

9

CARE AND MAINTENANCE

3-YEAR HASSLE-FREE WARRANTY

For 3 years from the date of purchase, this product is warranted for the original purchaser to 
be free from defects in material and workmanship. This guarantee does not cover damage
due to abuse, normal wear, improper maintenance, neglect, unauthorized repair/alteration,
or expendable parts and accessories expected to become unusable
after a reasonable period of use.
If you think your product meets the above guarantee criteria, please call our customer
service department at 888-3KOBALT (888-356-2258), 8 a.m. - 8 p.m., EST, Monday -
Sunday. You could also contact us at ascs@lowes.com, or return the item to the place of
purchase with a copy of the original sales receipt. The distributor will, at its option, repair or
replace the product. This warranty gives you specific legal rights, and you may also have
other rights that vary from state to state.

• Keep the product in good repair by adopting a regular maintenance program.
• Grease the casters annually using high quality bearing grease.
• Lubricate the slides semi-annually with general purpose grease or equivalent.
• Periodically clean the drawer fronts, drawer trim, and other surfaces with a mild detergent
  and water.
• Remove grease and oil with a standard nonflammable cleaning fluid.  

Maintaining the Casters



10

REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 888-3KOBALT (888-356-2258),
8 a.m. - 8 p.m., EST, Monday - Sunday. You could also contact us at ascs@lowes.com. 

Printed in Cambodia

E

L

A

B

C

D

F

H

I

J
K

M

N

G

A
B
C
D
E
F
G

1
1
1
4
1
1
1

Wood Top
Leg (Right)
Crank Handle
Leveling Feet
Leg (Left)
Top Rail
Rotating Rod

PART DESCRIPTION QUANTITY
H
I
J
K
L
M
N

1
4
2
2
2
1
1

Stability Bar
Caster
Drawer Slide (Pair)
Drawer
Drawer Side Panel
Back Panel
Front Panel

PART DESCRIPTION QUANTITY


